Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
(915) 588—9333
(800) 959-5325
(915) 790—4369

WARNING |
BEFORE YOU DIG

CALL
1—-800—-DIG—TESS
1-800—-3544-8377

G.A.
DRAWN

J.M.S., AM.
CHECKED

G.A.
APPROVED

G.A.
DATE
MAY 23, 2019

FOR FIELD LOCATING EXISTING UTILITIES

TEXAS REGISTERED ENGINEERING FIRM F-4564
4712 Woodrow Bean, Ste. F El Paso, TX 79924

Lower Valley

WATER

DISTRICT

915.544.5232 | www.ceagroup.net

PROJECT:

WASTEWATER TREATMENT FACILITY
IMPROVEMENTS

CUADRILLA PACKAGED

AND SITE

JOB NO.
1030—-046

SEQUENCE NO.

SHEET TITLE:

FLECTRICAL DETAILS AND
SUPPLEMENTRY SPECIFICATIONS

-5.0

SHEET NO.

12 oF _17




PR

FRP PR TAN

ITEM NO. ITEM DESCRIPTION
— 24" DIAMETER ACCESS RISER (TYP.)

— 36" DIAMETER ACCESS RISER (TYP.)

— 24" OR 36" DIAMETER ACCESS RISER (TYP.)

— CARBON FEED CONDUIT (IF SPECIFIED)

5)— DROP LEG & VALVE ASSEMBLY (PNUEMATIC) — (NOT INCLUDED)
(6)— 4” PVC VENT

7)— STAINLESS STEEL MEDIA RETENTION SCREEN — (NOT INCLUDED)
8) — NEUTRALLY BOUYANT HDPE BIOFILM CARRIER ELEMENTS (MEDIA) — (NOT INCLUDED)
— BACKFILL

) — CONCRETE DEADMEN (IF REQUIRED)

— COMPACTED GRANULAR BASE

NITRATE RECYCLE PUMP & RAIL ASSEMBLY — (NOT INCLUDED)
FRP BAFFLE WALL WITH 4 CENTER LINE 4" HOLES (TYP.)

FRP AERATION GRID SUPPORT PLATFORM — (NOT INCLUDED)
FRP HYDROSTATIC BAFFLE WALLS

PONENT

ITEM NO. ITEM DESCRIPTION

— NITRATE RECYCLE LINE (IF SPECIFIED)

GENERAL PRIMARY TREATMENT, EQUALIZATION
AND TWO TRICKLING FILTERS/CLARIFIERS IN SERIES

PRIMARY & EQUALIZATION WITH
AERATOR TANK SECTIONS

(D — ANOXIC SLUDGE PUMP & RAIL ASSEMBLY — (NOT INCLUDED)
79 — AERATION MANIFOLD & SPARGER LATERALS — (NOT INCLUDED)
%) — TOP MOUNTED MIXER ON PEDESTAL MOUNT — (NOT INCLUDED)
7) — AERATION HEADER MANIFOLD — (NOT INCLUDED)

— 48" DIAMETER ACCESS RISER (TYP.)

) — EFFLUENT ASSEMBLY

— EQUALIZATION PUMPS & RAIL ASSEMBLIES

— THROTTLING VALVE (HYDRAULIC)

— FRP SUPPORT BRACKET W/ HARDWARE

— STAINLESS STEEL LIFTING CHAIN

— STAINLESS STEEL FLOAT BRACKET

— CHECK VALVE (HYDRAULIC) (BY CONTRACTOR)
— ALKALINITY FEED CONDUIT (IF SPECIFIED)

— SUBMERSIBLE ASPIRATOR

— ASPIRATOR INTAKE

@) — 30" DIAMETER ACCESS RISER (TYP.) — (NOT INCLUDED)
3) — 2" AEROBIC MBBR INLET ASSEMBLY — (NOT INCLUDED)
g9 — FRP BAFFLE WALL — (NOT INCLUDED)

GD — 2" ANOXIC MBBR INLET ASSEMBLY — (NOT INCLUDED)
3) — FINAL PUMP & RAIL ASSEMBLY — (NOT INCLUDED)

— SLUDGE RECYCLE LINE

TRICKLING FILTER/CLARIFIER TANKS IN SERIES

—PVC VENT

VENT TANK #1 INTO TANK #2

— SUBMERSIBLE MIXER — (NOT INCLUDED)

COMPONENTS USED

COMPONENTS NOT USED

FLOAT, INVERT OR GRADE

$ 000

ELEVATIONS

TANK NOTES:

J@

PLAN ON PRIMARY & AERATED
EQUALIZATION TANK

® 0@

_—11/8" (MIN.)
12”

RECYCLE
e E—— |

W.L

ARIES

W.L. VARIES

TREATED
EFFLUENT

°

°
°
o

RECYCLE

‘ 1 1 1 1 1 1 1
ﬁg %JNFLUENT
()
8
= an

_ —_ _ _ _ — _ _ —_ _ _
~ cL T LL] W.L. VARIES
3 4 —
=) ©1/2
g @ LIQUID
© DEPTH
/
' % J |- |- |- 7 |- |- |- |- |- |- |- |-
-.,.;1.: . 4 A'.-.&.:‘ ik A.-,EL:4 R 4 N 3
PRIMARY TANK
PRIMARY TANK BASIN #1 BASIN #2 FLOW EQUALIZATION
] el i
(2/3 PRIMARY VOLUME) (1/3 PRIMARY VOLUME) APPROX (0.25 TO 0.33 * DESIGN FLOW)
SEE TRICKLING
FILTER /CLARIFIERNOTES B&D
SECTION VIEW

BIOCLERE TANK #

o o
o °
o.
00,
°© o o

\—PRECAST CONCRETE MOUNTING PAD
(SEE TRICKLING FILTER/CLARIFIER NOTE H)

BIOCLERE TANK #2

12" CRUSHED STONE

TANK #1

TANK #2

(SEE TRICKLING FILTER/CLARIFIER NOTE A)

1 |TANK DEPICTED IS MEANT TO BE A GENERAL CONFIGURATION. ACTUAL TANK LENGTH, DIAMETER | ! X
AND RISER LOCATIONS MAY VARY DEPENDING ON REQUIREMENTS. - y
2 |EFFLUENT ASSEMBLY (FILTERS OR TEE) TO BE SIZED TO ACCOMODATE ALL FORWARD FLOWS AND A - - - - - - 1 U - - - - - - = o = - - -
RECYCLED FLOWS. o i
3 |THROTTLING VALVE(S), LIFTING CHAINS AND PIPING UNIONS (IF APPLICABLE) TO BE LOCATED 16” D
(MAX) FROM TOP OF RISER.
— [l
4 |SEE WWTP SYSTEM HYDRAULIC PROFILE FOR INVERT AND FLOAT ELEVATIONS. v \! ! ™ / TREATED
INFLUENT Y EFFLUENT
" ” _ Rl 7 _ | _ _ [ A | _ @ — N 7 N o
5 |CHEMICAL FEEDS SHOWN, ARE "IF SPECIFIED”. —— ) c - 1 { b -
6 |CONSULT PLANT MANUFACTURER TECHNICAL MANUAL FOR EQUIPMENT AND ELECTRICAL DETAILS. N/ N K
Uy
7 |CONSULT PLANT MANUFACTURER CONTROL PANEL’S FIELD WIRING DIAGRAM (SHIPPED IN PANEL)
FOR REQUIREMENTS.
8 |TANK RISER LENGHTS TO BE DETERMINED AND INSTALLED SEPERATELY. FOLLOW ALL FRP TANK
INSTALLATION INSTRUCTIONS. _# A
R B 1
9 |FOR INSTALLATION AND BACKFILLING INSTRUCTIONS CONSULT AND ADHERE TO THE FRP TANK - — — — — — — — — — — — = — — = = = — — —
MANUAL.
10| IF INSTALLED IN SEASONAL GROUNDWATER CONTACT ENGINEER TO SPECIFY ANCHORING &
CONCRETE DEADMAN REQUIREMENTS.
11 | MAXIMUM OVERBURDEN NOT TO EXCEED 6 WITHOUT WRITTEN AUTHORIZATION FROM THE U X
MANUFACTURER. B A— \
RECYCLE LINE RECYCLE LINE
12| AQUACELL PROCESS REACTOR(S) MUST BE PRECEDED BY PRIMARY SETTLING OR SCREENING 18 (SEE NOTES F&G) (SEE NOTES F&G)
AND FOLLOWED BY SECONDARY CLARIFICATION.
13| FIELD AIR PIPING SHALL BE SCHD 80 CPVC, GALVANIZED OR STAINLESS STEEL, BY
CONTRACTOR. (IF APPLICABLE) PRIMARY TANK
- PRIMARY TANK BASIN #1 - BASIN #2 - FLOW EQUALIZATION -
14 | FRP SLIDE RAIL SUPPORT, SHIPPED LOOSE WITH HARDWARE, INSTALLED BY CONTRACTOR. (IF
APPLICABLE) ( (2/3 PRIMARY VOLUME) (1/3 PRIMARY VOLUME) APPROX (0.25 TO 0.33 * DESIGN FLOW)
15| SIZE AND QUANTITY OF MIXERS WILL DEPEND ON TANK SIZE AND GEOMETRY. (IF APPLICABLE)
16 | TANK RISER ABOVE MIXER MUST BE TALL ENOUGH FOR MIXER BASE, MIXER ASSEMBLY AND TRICKLING FILTER ARIFIER N :
SUITABLE HEADSPACE. (IF APPLICABLE) A SEE TRICKLING FILTER/CLARIFIER UNIT DRAWING FOR VENT SIZE.
17| STANDARD PUMPED INLET ASSEMBLY CONFIGURATION SHOWN, SEE DETAIL. SEE TECHNICAL B IF INSTALLED IN GROUND WATER CONTACT SITE ENGINEER FOR ANCHORING REQUIREMENTS.
MANUAL FOR ANY JOB SPECIFIC REQUIREMENTS. IF FLOW BY
GRAVITY, INFLUENT STRUGTURE T0 BE A SUITABLE SIZED PIPE & INLET TEE, WITH INVERT 6" C CONTRACTOR IS TO SUPPLY ALL CONCRETE STRUCTURES AND PERFORM INSTALLATION.
(MIN) ABOVE WATER LEVEL. D SURROUND ENTIRE TRICKLING FILTER/CLARIFIER UNIT (BELOW GRADE) WITH CLEAN SAND OR 3/8” PEA STONE.
18] SCH. 80 PVC PIPING INSIDE TANK. SEE SEPERATE DRAWING(S) FOR DETAILS. E TRICKLING FILTER/CLARIFIER AND OTHER PLANT ELECTRICAL CABLES NOT SHOWN.
F SEE TRICKLING FILTER/CLARIFIER UNIT DRAWING FOR RECYCLE LINE SIZE.
G IF TRICKLING FILTER/CLARIFIER RECYCLE LINE IS NOT PITCHED TOWARD PRIMARY TANK AND WITHIN THE FROST
LINE, THE RECYCLE LINE IS TO BE INSULATED TO PREVENT FREEZING.
H SEE TRICKLING FILTER/CLARIFIER CONCRETE PAD SEPERATE DETAIL DRAWING.
’ DESIGNED .
EMERGENCY & LOCATOR SERVICES WARNING ' ENGINEER'S SEAL 7/ PROJECT: JOB NO.
COUNTY OF EL PASO (915) 546—2015 _|—-AGWN CUADRILLA PACKAGED 1030—046
LOWER VALLEY WATER DISTRICT (915) 791—4480 BEFORE YOU DIG — DR
TIME WARNER COMMUNICATIONS (915) 775-7415 L.G./A.C 0we a e WASTEWATER TREATMENT FACII—ITY SEQUENCE NO.
EL PASO ELECTRIC COMPANY  (915) 877—3400 —l—
VERIZON COMMUNICATIONS (800) 624—9675 CALL CHECKED r o P AND SITE IMPROVEMENTS
AT&T EMERGENCY EAST (915) 588—9333 1—800—DIG—TESS U.E. g 8 T .
oot o o (o1 S sos 1-800—344—8377 APPROVED TEXAS REGISTERED ENGINEERING FIRM F-4564 WATER DISTRICT '
U.E. 4712 Woodrow Bean, Ste. F El Paso, TX 79924 WWTP STANDARD DETAILS SHEET NO.
FOR FIELD LOCATING EXISTING UTILITIES P DATE 915.544.5232 | www.ceagroup.net 13 7
REV. | DATE | BY DESCRIPTION 2 aosr 06/04/19 ] JUNE 4, 2019 1S5 oF 17




ITEM NO. ITEM DESCRIPTION

— BACKFILL

— COMPACTED GRANULAR BASE

— 24" DIAMETER ACCESS RISER (TYP.)

— 36" DIAMETER ACCESS RISER (TYP.)

— 24" OR 36" DIAMETER ACCESS RISER (TYP.) — (NOT INCLUDED)
— CARBON FEED CONDUIT (IF SPECIFIED) — (NOT INCLUDED)

5)— DROP LEG & VALVE ASSEMBLY (PNUEMATIC) — (NOT INCLUDED)
(6) — 4" PVC VENT — (NOT INCLUDED)

(7) — STAINLESS STEEL MEDIA RETENTION SCREEN — (NOT INCLUDED)
— NEUTRALLY BOUYANT HDPE BIOFILM CARRIER ELEMENTS (MEDIA) — (NOT INCLUDED)

) — CONCRETE DEADMEN (IF REQUIRED)

72 — NITRATE RECYCLE PUMP & RAIL ASSEMBLY — (NOT INCLUDED)

() — FRP BAFFLE WALL WITH 4 CENTER LINE 4" HOLES (TYP.) — (NOT INCLUDED)
— FRP AERATION GRID SUPPORT PLATFORM — (NOT INCLUDED)

’:,’ — FRP HYDROSTATIC BAFFLE WALLS — (NOT INCLUDED)

— FRP PUMP PLATFORM

() — NITRATE RECYCLE LINE (IF SPECIFIED) — (NOT INCLUDED)

() — ANOXIC SLUDGE PUMP & RAIL ASSEMBLY — (NOT INCLUDED)
(D — AERATION MANIFOLD & SPARGER LATERALS — (NOT INCLUDED)
2) — TOP MOUNTED MIXER ON PEDESTAL MOUNT — (NOT INCLUDED)
@) — AERATION HEADER MANIFOLD — (NOT INCLUDED)

ITEM NO.

GENERAL ARRANGEMENT FRP EQUALIZATION TANK

ITEM DESCRIPTION

48" DIAMETER ACCESS RISER (TYP.)

EFFLUENT ASSEMBLY — (NOT INCLUDED)

EQUALIZATION PUMPS & RAIL ASSEMBLIES — (NOT INCLUDED)
THROTTLING VALVE (HYDRAULIC)

FRP SUPPORT BRACKET W/ HARDWARE

STAINLESS STEEL LIFTING CHAIN

STAINLESS STEEL FLOAT BRACKET

CHECK VALVE (HYDRAULIC) (BY CONTRACTOR)

ALKALINITY FEED CONDUIT (IF SPECIFIED) — (NOT INCLUDED)
SUBMERSIBLE ASPIRATOR — (NOT INCLUDED)

ASPIRATOR INTAKE — (NOT INCLUDED)

30" DIAMETER ACCESS RISER (TYP.)

2" AEROBIC MBBR INLET ASSEMBLY — (NOT INCLUDED)

FRP BAFFLE WALL — (NOT INCLUDED)

27 ANOXIC MBBR INLET ASSEMBLY — (NOT INCLUDED)

FINAL PUMPS & RAIL ASSEMBLY — (MIN. 250 GPM)

SLUDGE RECYCLE LINE — (NOT INCLUDED)

SUBMERSIBLE MIXER — (NOT INCLUDED)

FLOW METER

— TABLET CHLORINATOR

EQUALIZATION TANK SECTION

+_
\‘ EFFLUENT

1 @ &
3 29
o 4
= W.L. VARIES
™
<3
=

Y

=

EFFLUENT TANK

=

RETAINING ROCKWALL

4” D.I. (CLASS 350)

EFFLUENT
WALL SLEEVES

E\\Ar” D.I. (CLASS 350)

GENERAL NOTES:

1 |TANK DEPICTED IS

MEANT TO BE A GENERAL CONFIGURATION. ACTUAL TANK LENGTH, DIAMETER AND RISER LOCATIONS
MAY VARY DEPENDING ON REQUIREMENTS.
2 |EFFLUENT ASSEMBLY (FILTERS OR TEE) TO BE SIZED TO ACCOMODATE ALL FORWARD FLOWS AND RECYCLED FLOWS.

3 |THROTTLING VALVE(S), LIFTING CHAINS AND PIPING UNIONS (IF APPLICABLE) TO BE LOCATED 16" (MAX) FROM TOP OF RISER.
4 |SEE WWTP SYSTEM HYDRAULIC PROFILE FOR INVERT AND FLOAT ELEVATIONS.

5 |CHEMICAL FEEDS SHOWN, ARE ”IF SPECIFIED".

6 |CONSULT PLANT MANUFACTURER TECHNICAL MANUAL FOR EQUIPMENT AND ELECTRICAL DETAILS.

7 |CONSULT PLANT MANUFACTURER CONTROL PANEL'S FIELD WIRING DIAGRAM (SHIPPED IN PANEL) FOR REQUIREMENTS. LOCATION OF CONTROL
PANELS TO BE COORDINATED WITH LOVWD AND ENGINEER.
8 | TANK RISER LENGHTS TO BE DETERMINED AND INSTALLED SEPERATELY.

9 | FOR INSTALLATION AND BACKFILLING INSTRUCTIONS CONSULT AND ADHERE TO THE FRP TANK MANUAL.

10 | IF INSTALLED IN SEASONAL GROUNDWATER CONTACT ENGINEER TO SPECIFY ANCHORING & CONCRETE DEADMAN REQUIREMENTS.

17 | STANDARD PUMPED INLET ASSEMBLY CONFIGURATION SHOWN, SEE DETAIL.

18 | SEE SEPERATE DRAWING(S) FOR DETAILS.

FOLLOW ALL FRP TANK INSTALLATION INSTRUCTIONS.

% PROCESS TANK ELEVATIONS

FINISH GRADE (FG): ______
INVERT IN (LL):  ___
INVERT OUT (1.0.): ______
TANK BASE (TB): ______

EQ FLOATS:

HIGH FLOAT (HF):
LAG FLOAT (LA):
LEAD FLOAT (LE):
LOW FLOAT (LF):

SYMBOL LEGEND:

NOTES

COMPONENTS USED

COMPONENTS NOT USED

FLOAT OR INVERTS

& O 000

ELEVATIONS

11 | MAXIMUM OVERBURDEN NOT TO EXCEED 6’ WITHOUT WRITTEN AUTHORIZATION FROM THE MANUFACTURER.

12 | AQUACELL PROCESS REACTOR(S) MUST BE PRECEDED BY PRIMARY SETTLING OR SCREENING AND FOLLOWED BY SECONDARY CLARIFICATION.
13| FIELD AIR PIPING SHALL BE SCHD 80 CPVC GALVANIZED OR STAINLESS STEEL, BY CONTRACTOR. (IF APPLICABLE)

14| FRP SLIDE RAIL SUPPORT, SHIPPED LOOSE WITH HARDWARE, INSTALLED BY CONTRACTOR. (IF APPLICABLE)

15| SIZE AND QUANTITY OF MIXERS WILL DEPEND ON TANK SIZE AND GEOMETRY. (IF APPLICABLE)

16 | TANK RISER ABOVE MIXER MUST BE TALL ENOUGH FOR MIXER BASE, MIXER ASSEMBLY AND SUITABLE HEADSPACE. (IF APPLICABLE)

SEE TECHNICAL MANUAL FOR ANY JOB SPECIFIC REQUIREMENTS.

IF FLOW BY GRAVITY, INFLUENT STRUCTURE TO BE A SUITABLE SIZED PIPE & INLET TEE, WITH INVERT 6” (MIN) ABOVE WATER LEVEL.

5 DIA FIBERGLASS VERTICAL CYLINDRICAL
LIFT STATION TANK ASSEMBLY

(2) 2" THROTTLING VALVE

S.S.

FLOAT TREE & FLOATS

LIFT STATION PUMPS

!JE\WATER TIGHT
2%

FLOAT HANGER
2” THROTTLING VALVE

JUNCTION BOX . -
FINISHED \XMM/ _ ] T
GRADE, : ~
6” DIA 4" DIA S
PVC INLET &% .o .
C ] “ 2" DIA PVC Pve INET 2" DIA PVC ¥
INVERT _; > \T" QUTLET INVERT QUTLET ey
i g ) 5 CHEM FEED INJECTION FINVERT
2” CHECK VALVE—" i3 4 ot FITTING (IF SPECIFIED)
@ = :: 2" DIA PVC UNION 5_8% O.D
S.S LIFTING CHAIN—/:::‘-:/'E :
—~ i o % INTERNAL PLAN
b e 1o,
T | e WL | VAR] £ SELECT BACKFILL : o H 2" ELECTRICAL CONNECTION
5 ¥ (SEE NOTE 5) ¥ w0
By o N 36” SQ. FRP )
LIFT STATION PUMPS\-'::: R ACCESS HATCH 2" CHEM FEED
& S.S. SLIDE RALLS  TH\__ A CONNECTION
X M lb o FRP TANK COMBINATION (IF SPECIFIED)
! e R / BASE PAD (SEE NOTE 6)
‘ 4 \ AN :,:...: \ :::: — g »
Y. . . f‘. o - 4 Dli r -
INFLUENT ——— H-o~6H === \ ——n — EFFLUENT L = A E 3 ';:.'. | INLET .
A N & | Mo o . » ~
\{ Y - el — .
508 LEVEL TAMPED GRANULAR 508
S-89¢ BASE (SEE NOTE 5) S—8¢ 2" DIA VENT—"
i U SECTION VIEW SIDE_ELEVATION (IF REQUIRED) 5-8"8 O.D.
(INSTALLED & OUTFITTED)
EXTERNAL PLAN
@ @
EFFLUENT TANK STANDARD FLOAT SWITCH ELEVATION SETTINGS
NOTES FOR CONTRACTOR:
1) LOW LEVEL ALARM FLOAT SWITCH (OPEN):6 1. PUMPS, FLOATS, SLIDE RAIL ASSEMBLIES INTERNAL HARDWARE AND
INCHES BELOW THE LOW FLOAT. CONTROLS BY AQUAPOINT.
2. ALL EXTERNAL CONNECTIONS TO THE TANK MUST BE FLEXIBLE.
2) LOW FLOAT SWITCH (OPEN): 3 TO 6 INCHES 3. CONTRACTOR TO ATTACH S.S. LIFTING CHAINS TO PUMPS AND INSTALL IN TANK.
ABOVE TOP OF FEED PUMPS. 4. INSTALL CONTROL PANEL OR JUNCTION BOX OUTSIDE TANK ABOVE GRADE
ON UNISTRUT POST WITHIN CORD LENGHT.
. 5. IF INSTALLED IN SEASONAL HIGH GROUNDWATER CONSULT ENGINEER FOR
g)EL%'V% hfﬁé%ﬂﬁ'{,%ﬁ SWITCH (CLOSED): 12 INCHES ANCHORING & CONCRETE PAD REQUIREMENTS.
: 6. FOR INSTALLATION AND BACKFILLING REQUIREMENTS CONSULT AND ADHERE
4) HIGH LEVEL FLOAT SWITCH (CLOSED): 6 INCHES 7. SEE SEPERATE CONCRETE BASE PAD DRAWING 1104—1 FOR DETALS.
BELOW INLET INVERT. (UNLESS SPECIFIED ON THE
SITE PLANS)
’ DESIGNED .
EMERGENCY & LOCATOR SERVICES ENGINEER'S SEAL 7 PROJECT: JOB NO.
e T WARNING ! Lo, CUADRILLA PACKAGED 1030046
LOWER VALLEY WATER DISTRICT (915) 791—4480 — DRAWN —
TIME WARNER COMMUNICATIONS (915) 775-7415 BEFOHE YOU DIG L.G. /A.C 0we a e WASTEWATER TREATMENT FACILITY SEQUENCE NO.
EL PASO ELECTRIC COMPANY  (915) 877—3400 —l—
VERIZON COMMUNICATIONS (800) 624—9675 CALL CHECKED o AND SITE IMPROVEMENTS
AT&T EMERGENCY EAST (915) 588-9333 1—800-DIG—TESS U.E. g r u P r——— .
Tboy o SERVICE (o1 S sos 1-800-344—8377 APPROVED TEXAS REGISTERED ENGINEERING FIRM F-4564 WATER DISTRICT '
U.E. 4712 Woodrow Bean, Ste. F El Paso, TX 79924 WWTP STANDARD DETAILS SHEET NO.
FOR FIELD LOCATING EXISTING UTILITIES P DATE 915.544.5232 | www.ceagroup.net
Rev. | DATE | BY DESCRIPTION 2 oo P 06/04/19 | JUNE 4, 2019 14 o _17_




AUXILARY VENT
¢ 4" SCHD 40

FAN HOUSING

/

LOCKABLE ACCESS COVER
¢ 8-0" /

NON-SKID
GELCOAT

S/

¢ 4-2"

/[

SAMPLE PORT @
4" SCHD 40

1'=1 3/4"

==

PLAN ON SQUARE PAD
(SEE NOTE 5)

- PAD ELEVATION
z
| 1 = FINISHED GRADE (ACROSS CORNERS)
AL/ 1/ A A
INSULATED
FILTER ! .'? AN 4 )\
~ . \\ REBAR EYES EMBEDDED 6" INTO
| N CONCRETE WITH 8” LONG LEG TIED
TO REBAR GRID SEE NOTE 6
1-1/2” SCHD 40 PVC
RECYCLE LINE
|
. REBAR GRID TO END 3" FROM
" 2 . EDGE OF PAD PERIMETER
1N , — 3
6" SCHD 40 PVC , | . 6” SCHD 40 PVC Z ——— —— ©
INLET COUPLING $ 7-71/2 OUTLET COUPLING - Y
= BIOCLERE BIOCLERE hl
—— ] - ) INLET OUTLET '/ X
| u ) U g==== L SE— © :C_’
| % @ 4” VENT TO BE \
N SUPPLIED BY THE
. ) N CONTRACTOR = MINIMOM
§ (3 W 7 9 CONCRETE COVER -
- | 2 < > UNDER REBAR GRID B
| y ¢ g |
° SUMP © / \W "A”
=CI> |
) T ¢ Y C.L.
[,]
|
i \\ | ///
=) Rk ~4 ' e i \PRECAST CONCRETE =
. e MOUNTING PAD
- I I S B ok PO o 9 Cesl s gl (SEE NOTE 2)
\CRUSHED STONE
TES: THERWI PECIFI
¢ 1'—6"
STEEL 1. CONCRETE MINIMUM STRENGTH: 4,000PS| @ 28 DAYS.
BIOCLERE s po oy APPROX
MODEL A B RElNFGORFTSEMENT PAD WEIGHT 2. DEFORMED REINFORCING BARS TO BE 60,000 PSI YIELD STRENGTH.
8'-0"
3. EYES (4): 1/2” DIAMETER REBAR CAST IN PLACE AS SHOWN.
MODEL 24/20 BIOCLERE WITH 950 GALLON CLARIFIER o4 g’ 16" | 43 REBAR © 8" 0.C 3000 lbs 4. PAD TO BE SUPPLIED AND INSTALLED BY CONTRACTOR.
’ 5. CIRCULAR PADS WITH "A” = DIAMETER, CAN BE SUBSTITUTED FOR SQUARE
PADS. CIRCULAR PAD REBAR EYES INSTALLED 6” FROM PAD PERIMETER.
NOTES: , - " 6. REBAR EYES ARE NOT DESIGNED FOR LIFTING THE CONCRETE PAD.